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Parts List










ITEM PART DESCRIPTION QTY PART NUMBER
9783609 VB- | 9783610 VB-DOM | 9783608 SB- 9783611 SB- 9783612,VB_
COMMON | INTL,230V 120 V,BEIGE | INTL,230 V BEIGE | DOM,120 V BEIGE | WRAP,120 V BEIGE |ZONE
1 SIDE FRAME RH 1 9781321 9781321 9781321 9781321 9781726
2 CUSHION DRIVE ARM RUBBER 1 9778639
3 RIVET P/B RETURN TRUNION-TAP 1 9781811
4
5
6 | SCREW PHIL PAN HD 10-32 X1/2" SEMS 6 1911103
7 SIDE FRAME LH 1 9781320 9781320 9781320 9781320 9781725
8 BEARING CAMSHAFT 323/23002 2 9776611
9 CAMSHAFT ASSY 1 9779866 97779866 9783613 9783613 9779866
10 BRIDGE ASSY COMPLETE 1 9779887 9779887 9781611 9781611 9783614
11 | SCR THD CUT PH PAN HD 8-32X3/4" 2 1907806
12
13 SUPPORT PLATE FRONT 1 9781503
14 SOLENOID 1 9780114 9780113 97880114 9780113 9780113
15 | SCREW PHIL PAN HD 6-32 X1/2" SEMS | 5or7 |1911121| QTY-5 QTY-5 QTY-5 QTY-5 QTY-7
16
17 NUT HEX 1/4-20 KEPS 6 1926805
18 SCREW PHIL PAN HD 1/4-20X 5/8" 4 1902801
19
20 NUT HEX 1/4-20 KEPS 6 1926805
21 ACTUATOR SWITCH FIXED 1 9779891
22 WASHER .50DX.261D 2 1925206
23 PIN COTTER 1/8X1/2 1 1930204
24 TIMIGN SHAFT ASSY COMPLETE 1 9779241
25 LUBE DRY 0.006 |1961529
26 PIVOT PLATE ASSY R.H 1 9778776
27 SCREW SHLD HEX 1/4-20 2 9779337
28 KNIFE ASSY 1 9782061 9782060 9781613 9781614 9783615
29 CABLE CLAMP 5/16 DIA 2 1931013
30 DEFLECTOR PIN 1 9781322 9781322 9781322 9781322 9781748
31 CLAMP CABLE 1/2 INCH 2 1931014
32 GROMMET RUBBER 1 1954025
33 [ SCREW PH PAN PAN HD 8-32X1/2 SEMS 7 1911111
34 THERMISTOR JUMPER 1 9784092




ITEM PART DESCRIPTION QTY PART NUMBER
9783609 VB- | 9783610 VB-DOM | 9783608 SB- 9783611 SB- 9783612,VB_
COMMON INTL,230 V 120 V,BEIGE INTL,230 V BEIGE | DOM,120 V BEIGE | WRAP,120 V BEIGE |[ZONE
35 THERMISTOR ASSY,SYS 4 1 9781354
36 COMPOUND HEATSINK 0.002 |1954801
37 GEAR DRIVER 1 9778116
38 LINKAGE ASSY P.BAR 1 9776997
39 DRIVE ARM ASSY PRESS BAR 1 9776996
40 LINK BIND DRIVE 1 9778467
41 RETAINING RING 1 1930510
42 SWITCH ASSY DRIVE ARM 1 9783617
43| SCRTHD CUT PHPANHD 6-32X3/8 | 5or7 |1907830] QTY-5 |QTY-5 QTY-5 QTY-5 QTY-7
44 LOCKWASHER EXT TOOTH # 6 2 1925094
45 SPACER .03 OD 1 9776478 9776478 9781756 9781756 9776478
46 SWITCH ASSY CAM SHAFT 1 9783618
47 WASHER FLAT#6 5 1925119
48 TRANSFORMER 1 9781314 9779405 9781314 9779405 9779405
49 SCREW PH PAN HD 6-32X3/8 3or5 |1902818] QTY-3 |QTY-3 QTY-3 QTY-3 QTY-5
50 NUT SPEED # 6-32 20r4 |1931311] QTY-2 QTY-2 QTY-2 QTY-2 QTY-4
51 GEARMOTOR ASSY BINDING 1 9783619
52 SCREW PHIL PAN HD 8-32X7/8" SEMS 4 1911125
53 PULLEY DRIVE 1 9778705
54 BELT POS DRIVE 1 9776613
55 RETAINING RING E 500 SHAFT 1 1930522
56 BASE SYSTEM FOUR 1 9781337 9781337| 9781337 9781337 9781337
57 FOOT RUBBER WHITE 4 1954505
58 RIVET SNAP 5 |1929602
59 PC BOARD ASSY,SYS 4 1 |9783670| 9783620 9783620 9783620 9783620 9783620
60 WIRE HARNESS MAIN SYS4 1 9784007 9781332] 9784007 9781332 9781332
61 TIE WRAP 14 1932121
62 BACK PLATE SYS4 1 9781626 9781626] 9781626 9781626 9781746
63
64
65 CONN POWER ENTRY MOD 10A 250V 1 9781703
66 FUSE 5X20MM 1 1970124 1970126] 1970124 1970126 1970126
67 SCREW PH PAN HD 4-40X3/4 2 1902840 1926804
68




ITEM PART DESCRIPTION QTY PART NUMBER
9783609 VB- | 9783610 VB-DOM | 9783608 SB- 9783611 SB- 9783612,VB_
COMMON | INTL,230V 120 V,BEIGE | INTL,230 V BEIGE | DOM,120 V BEIGE | WRAP,120 V BEIGE |ZONE

69 NUT HEX 4-40 KEPS 2 1926804 1926804

70 PRESSURE BAR ASSY COMPL 1 9781323 9781323 9781323 9781323 9781323
71 SCREW HEX SOC SHLD 1/4X3/8 1 1900806

72 BUSHING PRESSURE BAR -300 2 9776620

73 L&T ASSY,GROUND P BAR 1 9783606

74 SCR HEX SOC SHLD 10-24X1/4X5/8 1 1900833

75

76 LOCKWASHER INT TOOTH # 10 1 1925803

77 NUT HEX 10-32 8-32 KEPS 1 1926803

78 LOCKWASHER EXT TOOTH # 8 2 1925903

79 NUT HEX 8-32 KEPS 4 0or7 |1926802

80 LABEL GROUND SYMBOL 1 1124816 9776753
81 BRACKET WIRE RACK 2 1902606
82 SCREW PHIL FLT HD 6-32 X 3/8 4

83 SLEEVE INS HIGH TEMP 3/8" OD 2 1954423

84 TIE WRAP 1 1931023

85 RTV 0.1 1961004

86 BACKSTOP PAINTED SYS 4 1 9781326 9781326 9781598 9781598

87 GUIDE ASSY BINDING 1 9778401 9778401 9778401 9778401 9778401
88 PAINTED BULLNOSE SYS 4 1 9781752 9781752 9781752 9781752 9781752
89 PLATEN WORKSURFACE 1 9781478 9781478 9781478 9781478 9781478
90 LED ON GREEN 1 9783664

91 LED READY YELLOW 1 9783665

92 SWITCH ROCKER SPOT 2 9781462

93 SNAP PLUG 22/18 MALE RED 2 1951308

94 DECAL WORKSURFACE GEDT 1 9781501 9781501 9781501 9781501 9781501
95 1X11 BLK EQUIP TESTING A/R 9741010 9741010 1132830 1132830 9741010
96 OVER SIZE BLK EQUIP TESTING A/R 9741170 9741170 1132850 1132850 9741170
97 | SCR 10-24X3/4 THD CUT PAINTED 9781502 9781502 9781502 9781502 9781722
98 TOP ENDCAP INSIDE RIGHT 1 9781473 9781473 9781473 9781743 9781722
99 RACK WIRE 1 9781729
100| EXTRUSION FRONT RT PAINTED 1 9781758 9781758 9781758 9781758 9781758
101 TOP ENDCAP OUTSIDE RIGHT 1 9781476 9781476 9781476 9781476 9781724
102 TOP ENDCAP INSIDE LEFT 1 9781474 9781474 9781474 9781474 9781721




103[ EXTRUSION FRONT LT PAINTED 1 9781759 9781759 9781759 9781759 9781759
104 TOP ENDCAP OUTSIDE LEFT 1 9781477 9781477 9781477 9781477 9781723
105 SCR 10-24X1.5 THD CUT PAINTED 2 9781629 9781629 9781629 9781629

106 SCR 10-24X.50 TCUT PAINTED 8 9781734
107 SCR 10-24 TCUT PAINTED 4 9781472 9781472 9781742 9781742 9781742
108 PLATE BACK COVER LH & RH 2 9781730
109 PLATEN REAR COVER 1 9781747
110 PLATE HEATSINK 1.75X14.60 1 9781816
111 ENDCAP LEFT 1 9781479 9781479 9781479 9781479 9781479
112 ENDCAP RIGHT 1 9781480 9781480 9781480 9781480 9781480
113| SCR 10-24X3/8 PH PAN HD TYPE F 4 1907837

114 CAUTION LABEL 1 6009001 6009000 6009001 6009000 6009000
115 PATENT LABEL 1 9702048

116 LABEL FUSE 1 1963914 1963910 1963914 1963910 1963910
117 LABEL CAUTION HOT SURFACE 2 9781617 9781618 9781617 9781618 9781618
118 THERMAL FUSE LABEL 1

119 CSA NRT/LC LABEL 1 6009413 6009078 6009078
120 LBL CE MARK .975IN 1 6009178 6009178

121 LABEL DENTORI SYS 4 1

122] TUV PRODUCT SERVICE GS LABEL 1 1128417 1128417

123 CAN,CLA LABEL 1 6009247

124 LBL,FCC COMPLIANCE 1 6009106
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